SC7E Explode Drawing &parts list

2014.06. 23

N

~ A\
w -\
@

= o

~0 | /'

.

No. | Description Qty. | No. | Description Qty. | No. | Description Qty.

1 Screw 3.5*9.5 2 19 | Nut M6 1 37 O-ring 10.6*1.8 2
2 Spring piece 1 20 | O-ring 4.5*1.8 1 38 Trigger assembly 1
3 Nail guide lever 1 21 Piston 1 39 Pusher 1
4 Bolt M5*8 2 22 | O-ring 38.7*2.65 1 40 Spring 1
5 Flat Washer 5 1 23 Roll pin 2.5*26 1 41 Bolt M4*5 2
6 Bolt M6*35 2 24 Front cover 1 42 Gun body 1
7 Magazine protector block | 1 25 | Nut M8 1 43 Valve seat 1
8 Bolt M4*8 3 26 | Coil spring 1 44 Exhaust cap 1
9 Coil spring shaft 1 27 | Right lock piece 1 45 Grip 1
10 | Nail guide piece 1 28 | Spring washer 5 5 46 Air connector 1
11 Bolt M3*8 2 29 | Bolt M5*25 4 47 Air connector case 1
12 | Washer 4 1 30 | Drive pin assembly 1 48 Spring washer 4 1
13 | Nut M4 1 31 Press nail block 1 49 Protector stem 1
14 | Nail guide lever frame 1 32 | Roll pin 3*18 3 50 Shaft sleeve 2
15 | Bolt M6*10 2 33 | Left lock piece 1 51 Left clamp 1
16 | Flat washer 6 2 34 | Trigger 1 52 Right clamp 1
17 | Nut M3 2 35 | Switch lever 1 53 spring piece 1
18 | Pusher 1 36 | Switch seat 1 54 Nut M6 2






